G3560410 - " REPAIR PARTS

: A Symbol denotes critical assembly points.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of serviceireplacement parts ether ITEMS ARE INTYERCHANGEABLE
than eriginal equipment parts may void your WITH OPPOSITE SIDE .
warranty. \ : ' : 338035 A

i\
1




'G3560410

«
’
- .
’ 5
N ‘i\n St
AQ B
L

~

]

Sy

bR - E Bk R S g R

[ w Wi W iw BN NN NN NN NN - PR Y ~
bR dhet i - h g g i~ drdtudvbed Al R hab ol E
pa i > R R N M
-

pazerr— -

327376
124824
271190

313541

56030
55273
300440
1498
335697.853

320075

180079
120393
1498
338048
50148 -
8260

300698
180020
1502

300158
- 300169

180079
58247 .
1498
58248
57072
1498 .
333959

35498

120638
336646 -
310347

. 180077

996416

1498
T 310347 ¢

180077
120393

© 1498

310347

180077

1498

335242

180020

1502
. 310356

180020
1502

- 304016

1498

'SCREW, 5/16-18 X 100 ,1vecerevnuvrprrensivonss

35498 \
: “BRACKET FRAME CAB

‘scRE,W.snMs'x.75............... w verre
. WASHER, 328 X .60 X .09 «eecvrnens EEPT |

GUIDE, BELT RH ............ .

DESCRIPTION ooy

AQU'DL'BLLT ssseavenys lnu-lnnhuuunn---cnnllnfn;-:nuul

NUT, 5/16-18 ......cocovnuus .,. e .........................‘,'....l
NUT, 3/8-16 ...;00ven. e T r s ssneensdpvesanseraenanesinsns |
BRACKBT,FROWW ree r--nuq--'....u.o-u-u..u.;l
SCREW, 5/16:18 X .75 ......... crvervosnsessrnsnpesersnesnye |

-NUT, 5/16-18 ..... Gedoie il

GQUIDE, BELT ....ctvomrereuvesneeeeessmnmssensssnisessessieseses |

CNUT, /1618 wvevicnneninssimsaionsssnipaisisiossnnas |
. FRAME, MAIN oooveorerevserersesens eretensnreeapagrenes S |

BRACKET, CLUI‘CH-ENQAQB LEVER .

WASHER, FLAT 344 X .69 X .065 ..
NUT, 5/16-18 1cvevrererern. RO —
ASSEMBLY, CLUTCH LEVER LOWER....ccccocsruue R

NNN—

BEARINQ. H.-ANGB ‘nnn 'l'lb:liIll.llll.'lllll“lllbll lulul '

PIN, HAIR «..oooverriciionions s coresssmesermnsssansstosnroes |
BRACKET, SWITCH ENGAGE +..ovuvssssermssseesn 1
SCREW' ﬂl@lax 75 .ill‘ll..'llill'.ll..!' Isdapeaa Illlllllllll

SCREW, lI4-20X 75
NUT, 1/420 ...0v.c.. emtisssaeanassesy
UFTASSEMBLY LH...‘...“... --------- thasescsnrnrrennes o-ul

" LIFT ASSEMBLY, RH vvvucvimnrusrscnsivessssisspersansssnnes 1

SCREW, SII6~18X 1.00 ........ verrssieressstenirannes TN 1

' . NUr ADMT seservreIsARNL e nn-llu.luo n'

UR S/IS.18 ... : SO

BOLT. 5[16-!8X 63 srengrenanerddunne N L LTI YT YT Y nu‘
NUT 5,.6‘]8 setessttanerieareedbitarcsananis -u.uununnnuu‘
BRACKET, STABILIZER ..i,...ciieenne seresannssssee !

LEVER, SHIFT-LOWER ASSEMBLY ......co.cvereuronnsns |
CLIP. SHIFT LEVER «..uvvvevivinsnssvessesssssssssnsenaces |
SCREW, 5/16-18 X .75 ovvieennnniquserissosnns ‘

TTTSTTYITTrS |

" WASHER, FLAT .391 X'1.00X .125...... resstvarvrenivas ]
" NUT 5,16'18 veads sesvssenessinane drndvanse esrnace sbassssencesnare ll

CLIP- SHIFT LEVER .......ccivvnnicninninnssivinensonsns R |

_ :SCREW, 5/16-18 X ,75 v..vuvuriineressenne: AN
- WASHER, FLAT 344X 69X oas Coirenrersmarensares 1

NUT, $/16-18 ...
CLIP. SHIFT LEVER .o
SCREW, $/16-18 X .78 ou..0vvverrvrmnns
NUT, SHE-18 o.csuvivrncrscesreiesensssisssesssesssesmsemeseoes §

'SHELF - BATTERY v..voonvciiivnnnnnniniivsssanninnesebsontons 1

SCREW, 1/4-20X .75 ...ocoivinniciinnens cirasernnen RO |
NUT, 1420 wovvvpiinninicdinnnmeneniasionsrsssnennes rienene 1
BRACKET, PIVOTSH]FL‘ LEVBR ve creveregennas §
SCREW ],“zox 75 llllllill AXTNEYY) lb.ll.lll'll.l LAY lz
NUT, 1420 oorecieniniiloncnniimemanininsines

NUT, 5/16-18 «oovvvvenraiuniesnnesiens




G3560410

REF.
PRE-PAIHTED FRAME PG.

A Symbol denotes critical assambly points. -

' REPAIR PARTS

REF,
CHASSIS & HOOD PQ.
(STEERING WHEEL
& HARDWARE)

REF.
CHASSIS & HOOD PG.
(OASH)

PRE-PAINTED FRAME PG.
(FRONT AXLE SUPPORT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENYT ' ALL UNNUMBERED

PARTS. Use of service/replacement paris ether . ITEMS ARE INTERCHANGEABLE

than eriginal equipment parts may void your WITH OPPOSIYE SIDE ' s o
narranty. ' ' ' ; 338219C

e -



G3560410

”~~

"
45

36-1
362
363,
36-4
41
42
43

46

. 47
48
49

' PART#

300272
52407
338472
338470
36625
304590
180128
120342
1499
326889
313629
313671-853

315196
" 274654
- 302498
" 3237231

71100
321449
1499
120396
120383

271506

© 332530
302314

302524
315194
996418

120864 -

692639
338512
338517
338513
338515
642
36625
40394

124925

304260.

272123
' 302865

42815 .

>

DESCRIPTION -~~~ ' QTY -
AXLE, FRONTASSEMBLY ... cimsevesssrrngernnst o b
ASSEMBLY, FRONI‘AXLESUSPENDED e

SPINDLE BEARING .............. TS ANte e |
 ASSEMBLY, SPINDLE, RH +irvsevmemeers oo
ASSEMBLY, SPINDLE, LH ....uvvvvvninrssnnressosisrcsssssane

RING, RETEX ......... ceerresennaanns SRR Y v 2

TIE ROD ASSEMBLY ....ov.vvoneversmemmirsunniveseminssiossons
SCREW, 3/8-16 X 1.75 ...0vvvut00von. NN

NUT, 3816 «vvververeseerorionn,

' FRONT STEERING ASSEMBLY

ASSEMBLY, SECTOR GEAR vrovvevivieeseisrerriosiemin | -

BEARING, SLEEVE ...oveuvvasnens RN winenimeene ]

SECTOR GEAR ...y ol

00 ,0000ndie srsuane Y veeastrenses '-.....l

Nm IIZ 20 vassvsanern ) VRTINS .,i..--n..-‘---...---;o---utu"
BEARING «vmrorrrrior e PRI

SCREW, S/16.24X .75 ...cvvvome e
NUT 5"6-24 Sessbbadiiairusgessniisissve
DRAG LINK «..ounvnssiss

s savenesan OD

WASHER, FLAT :531 X 1,06 X .095 .
WASHER, 459 X .78 X .12 c..ovous
Nl’r 7[‘6'20 sbibbanite (TNl
SHAFT, STEGRING .....oreorrr
PINION, STEERING .......ccovuresnepersensisssssoessssenees |

PIN, DOWEL STEER 1. %1o00rvie 8uherssressssoerssomneeriers 1
WASHER, FLAT .51 X 1.38 X .043 vooieunnnrennnnsieensarss
WASHER, FLAT .506 X .75 X .024 vvevverviensninsavsrerns 1
le. RE'FE I T T L L T T LTI Ty l
. TIRE & RIM ASSEMBLY, ISX6OX6 vearerirerassnssnns 2
VALVE STEM , '
RIM, WHEEL, = - : .
'”BEARING'
TIRE, 15X 6-6
WASHER, Furr .7ssx| 3 X.075 ...
RING, RETEX 11vvevvesirierenivesescsissisnns
CHUBCAP ...t isinnnennsensine -
Norr REQUIRED ON THIS UNIT
,& llllll eRVEdas IR INeIR Y Yuannsay peliesaseINrINIOOR R .ll
muuomr RH:V&u.. SO |
NUT, 7/16-20 .. OO |
BALL JOINT 211620 1vonrveveeeeresrmrsseeerrssenes preesennene }
WASHER, FLAT .755 X 1.53X .07 evvcsovvansussnnnanenss. 2

-

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE . ,




G3560410

N

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts ether
than eriginal equipment parts may vold your
rarranty. ‘

l 10R0UETO

2 FTn ; 24
o J - 19

r

20 NS

s
¥4
" :
ITEMS ARE INTERCHANGEABLE .
WITH OPPOSITE SIDE A
- - | 334507 D

10




G3560410 ¢ = REAR STEERING ASSEMBLY
M

\\
| )
s ... ‘ . K ;
KEY# PART# " DESCRIPTION = ' ' ~QTY N
1 313645-853 . BRACKET X-AXLE MOUTING .vecvevvnsarnerverngssvosions 2 o
2 354” b SCREW Sll&lﬂx 75 srerrerarnene uuuun-uu-,hb seveae 44 ' - ) °
‘ 3 314267 BRACKET, STEERING PIVOT ..vvecvviararssasssnsssarasie S
I 4 315267 BRACKET, STEER PIVOT n.......vvrne soifshores e
5 123-25 ‘ B&R'm' L T Py Y T I T FY R TN Y Y T o
6 315268 . BEARING, BALL .. rernsnarssefue
7 320531 . U)ol ASSEMBLYWflERK.
8 . 315264-853 . HUB : . ;
"9 36311 , PIN, GROOVED CANSrrr e AN
10 12289 PIN, STEERING HINGE .......iccccvmoveenes
KT 324578 o - BEARING, FLSH .....cccceerunin.
12 - 21682 WASHER, FLAT .765X 1. zsx 042
© 13 324578 . . BEARING, FLSH........
14 . 456722 PIN,SPRING eeeoumivssisrrosroseens s :
‘16 180079 . SCREW, S/16-18% 1.000 00iiiensencranenens RT3
17 120393 . WASHER, FLAT 344 X .69 X .065 .....coccnmesnitrennacns 16
18 1498 - - ’ NUT 5"6-18 eoveseeraceersnent Vesésebosnuosrssaveenanns presenses "8
19. - 336148 BARDRAQLINK RTINS —— b
20 308719 ~  PIVOT, S'rssmnc .............. chrerrasenees reerersessanres LT
21 12319 ~ BOLT, .562X ,340 .. retveeerenssnnsonsasangenes §
22 304115 SPACER, STEERINQSHAFT ..... bereressanes RS |
23 2517 WASHER FLAT 765X 1.19X .048 vorooorverrsrenn w1
24 45602 WA,SHER FLAT 333X 877( 119 ......... ersreenterenns 1. oo
25 421051 . SCREW, 5/16-24 X 1,00 veevrrenniennains O S :
26 302594 FOLLOWER, ROLLER .. ol
P ¥/ " 304116 ) CAM YOKE ROULER ...,... TR |
‘ 28 ’ 30.4'22 t BOLT, 625x1 l75nt ssaevenn spsebasessrssne -huuuulv
29 274654 NUT, 112:20 vrqeeenne. Vevsraerasesneses crerereerresanses S |
30 . 324638 BOLT,.265X 980 Lveenneene seetesssensseprrsieseeressananies |
"31 . 996307 .. WASHER, FLAT .391 X 1.00X .209 .. 1 .
32 412349 - ; B
33 308720
34 308447
35 308399
36 308384
37 124925
38 * 304260,
40 " 308446
41 " 308399
42 308384
43 124925
. “ . 304260
46. 181646
: 47 412349
Coa * 48 304120-853.
49 304121.853
0. 47792 -
N1 181639
52 120382 .
53 412349
1 -



CHASSIS REAR PG.
(FEMDER)

CHASSIS REARPG
(HARDWARE)

REF.
PRE-PAINTED FRAME PG.
(LOWERPTO ENGAGEMENT)

PRE-PAINTED FRAME PG.
(DECK LIFT)

PRE-PAINTED FRAME PG.
(FRAME)

v

NOTE: ALWAYS USE ORIGINAL EQUIPMENT - ALL UNNUMBERED

PARJTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may vold your , WITH QPPOSITE SIDE .
nuwmrranty. e : . 338290 A

. v \ .

; " Al

12 \

.




G3560410
X

76

PART#
338049
304877
36368
324032
48306
316648
324045

1288

1502 ©
324055
120613
335639 .

T 57444

417098
8260 .
313926
180077
1498

180077
1498

-301238

180077
1498

. 322292-853

300171

996418

44108
301239
300171
44108
9435
138479
35267
303027 -
58326 -

© 58325

58329

. 9149

48306
58336
1502
314177
300310
300311
120375
48306 -
300317 ..

[ 8260 .

9405

120372

39522

121222
333903
300340
321837
120392

'MOWER SUSPENSION ASSEMBLY

DESCRIPTION , Q1Y

" LEVER, PTO UPPER .....coe0ccvvenisenns pevestssensvans S B
PIN, CLEVIS 25D X 1.094 icisesssnrsnsssusnensasis
PIN, HAIR .ecvvrerersireasurnronion

. SPRING, CABLE KEEPER'
PULLEY, METAL ...coocvivirnvnssissinsesssssnsasiosssnsnsnranss |
SPRING sreveevrversreersersenioe RO worrsevarsvee beovesne 1
BOLT, ,375 X .565 ..cc0ruerernee Cveverene provessesasenngnrsseshs ]
BRACKET, CABLE RETAINER 1..ovrerivesmmareerions vreviee 1
NUT, 14-20 ceveverrerionnsrersoressases tecesssncasechies PRI |
ASSEMBLY, CABLEPI‘OENQAGE.... .
NUT, 1/428 ocvvriivnsinnns w1
SCREW, 5/16.18 X .62 .. w1
"TIE, CABLE ...c..cinevenerenne cenraraene ]
WASHER, FLAT .531X1.06X.063.. vioesenyered
PIN, HAIR ......oiveccireiosionsenrginsmaiosnas vrereersnaenensd
' BRACKET, HE(GHTADJUST ,; ................ servravarre ]
SCREW, S/16-18 X .75 cvelocisniviisininersssssnssnres ererenered
NUT, 5/16-18 evvrnrunriisinirivisassiosresmnssssssnsoresasasserssd
SCREW, 511618 X .75 ...10vdunssioes : .
NUT, 5/16-18 ...... srermer oo o thenres veveerensanians proarane 1
QUADRANT, Hslcm‘wnm .............. veensernaienss ]
SCREW, 5/16-18X .75 w.vvecarinssnassanes tressereesnnivereerises
NUT, S/16-18 ovvnriverens e w2
HANDLE; LIFT SHORT ... “ w1
BOLT, .500 X .270 ............ wl
WASHER, FLAT .506 X.75 X 1024 rrersreonsersssrteeses i
NUT, SI6-18 «.vevvvesersssscinssesssasassisssns vertennneinrenes .1
PAWL, SQUARE ......qcvcinei verseeenesensensasnessese 1
BOLTS .500 X .220 ....ucvesenne : .
NUT, 5/16-18 1ovevenrrsrsosns vvsrenens
PO'NTER, HE'Q"TADW--- LTSI TITRY XYY "nnnnn u-l

© WASHER, 195X 41 X103 wonvvusmsssssssnssscsseresisssasand

_ SCREW, #8-32 X 138 .evvvsiyeneorrsresensessessossessssnen 1
ROD, ACTUATOR-SHORT ............ O
spmuq. HEIGHT ADJUST ........
KNOB, HEIGHT ADJUST ..
GRIP, W/ HOLE BLACK ..........
BRACKET, CABLE RETAINER .........

" PULLEY, METAL vecovevrecurneene

. " BOLT, .37sx.375 ......... wnvions :
: NUT, 1420 cvevvninsenssronmrensessersssensassassassassonssnnsned
PIN, CLEVIS vvvevineoissssepe oseenseneseens RS T
. mm' RErB Otltllcillnlllol L2 .I. 't'l‘l'll lo'.llll .illl.!.l'l '
NUT, 1420 ..oovirerinncninsseinmrosnsscossssssassisasissassssnsses
PULLEY, METAL ...
PIN, CLEVIS ...
PIN, HAIR .......
CLEVIS, LIFT CABLE
NUT, 1/4-20 .
PIN, CLEVIS
PIN, COTTER ........ tenesresaseereenenes
LIFT COVER........... veeverenne wetrtennenns reveessanenesnensens 1
SCREW, #10 X.75 .oocuivnsrssssnsisns vrereenrerrsaseteraerene 3
KNOB .ocoviivnerenerensnntvencss pesvesessseritonsan crrvnsenvarsorsns b
WASHER, FLAT .281 X .63 X o e |
')

13 \




REF
ELECTRICAL PG
(GROUND WIRE & KUT)

FRE PANTLO FRANME PG
(FRAME)

REF
FRE PANTED FRAME FG
(FRAME)

35 ;
TORQUE 1318 FT4 8

Y

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

PARTS. Use of service/replacement parts other
than original equipment parts may void your

1earranty.

CHASSIS REAR PO
(FENDER)

REF
PAE-PA'NTED FRAME PG
(FRAUE)

. ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSIYE SIDE

. REPAIR PARTS

338243C

14




" G3560410 MOTION DRIVE ASSEMBLY
. KEY#® PART4 DESCRIPT lON
1 . TRANSAXLE HYDRO 4WS
2 334330 BELT GUIDE .....ivevevuennins
3 35498 - SCREW, 5/16-18 X 75...... ...... treressens rroves
P 4 334051 LEVER, TRANSAXLE SHIFT ..vvverenie e ;
] . 57157 WASHER, .7sox-zso...... .............. verear
6 56255 SCREW, 1/4-28 X75 .ovvee
7" 333926 “LINK, SHIFT .ovvveinne
8. . 180124 SCREW, 3[8167(!25 P e PO
9 - 120394 WASHER, FLAT 4067( en'x.oss...... s 3.
.10 1499 NUT, 38:16 ,vvecvararsvseessrsersessraneens 2
1 334016-853 QUADRANT, SPEED ooNrROL..... . ol
2 44811 SCREW, 1/4-20 X .75 11evvrrsers cesenspnens 2
13 180130 SCREW, 3/8-16 X 2,00...00000i evsarssrnrsssivaseenonss |
14 845 WASHER, FLAT .390X 1.25X.119 ... .1 '
15 314944 WASHER, FRICTION .....ivesveivssensdsiesnne 2 7
16 335689 _ SPRING.......... vereresrenend e trase e e assananes . ‘
17 120394 WASHER, FLAT 406X 81X 065 . ol
18. 1499 . NUT, 3/8-16 .,........ DTS S S Jeesreens . |
19 321845  BRACKET, LEVER ..... . il
20 56255 " SCREW, 1/4-28 X .75 .. . 0 I
21 §7157 WASHER, 750 X 2250 .. iveeerereenienierosninans RS |
22 334122-853 LEVER, DUMP VALVE /.cvpinnivensennnannagsionannin 1 '
23 334126 BOLT,,437 X .136 ...... rereveee ; .............. RTSTORS | T
24 © 334123.853 BRACKET, DUMP VALVE vovoveerro eesireenesrees T B e
25 ' 180134 SCREW, 3/8-16 X 2.50......... rrersrnssnrnraeeanes ereirareoren 2 o
26 120394 WASHER, FLAT .406 X .81 X .065 ....... reverinarrenserns 2 RN
27 - 499 NUT, 3/8-16 ........ arreseseneenieerares veereruraeereresssierencen 2
28 334124 . ROD,. PUMP VALVE ol
29 326780 SPRING, TENSION .. .1
30 335708 BELT, VAL ieveiciiennnssrensisesssenns orenns TR |
3 120393 WASHER, FLAT .344X oox 065 oiiniereree e 8
32 180113 - SCREW, 5/16-18X3.00 ...c.ecerivinvinnens eererereaiansoas wd
33 1498 ~NUT, SHG6-18 .....ccooenninns st e d
35 35498 SCREW, 5/16:18X .75 covuaeriuas 2
- 36 v l20638 . WAS}{ERp JZSX GOX 09 aneds h seevenns ssessgdasssinngs 2
37 180077 SCREW, 5/16-18 X .75 covessensnisnssinseniessnnassnsnaes 1
38 138538 WASHER, .320 X .61 ‘03 verenrerne T |
_39J . '4” NUr 5116'18 Susorenrursencines -nu..l-n’u.’.l
52, . 318452 u:VbR,SHlFI‘UPPER\........ ...... eerresiens ORI |
53 3184517/ SPRING, TORSION ....%%...... reenee eeeenens RRSEITNS |
‘ 54 - 8260 7. PIN, HAIR «ovoevevinininneniienessrteesssins abureeraners e B
55 2968 ‘WASHER, FLAT 504 X.75 X 059 ..... e 5 -
56 120238 NUT, 1/2-13 covoiivarevmnsinannisnnns PP Veeenane wnl
by, 57 306690 HANDLE 1/2-13 covitiiesnensesiionssnesrersssisssssissnnssnns 1
. 58 311257-853 BRACKET COVER .. PPN |
59 - 314244 COVER, PLASTIC ivvvvvvsivesarerersaioneerresisnesenans veraeen ] )
\ © 60 .0 311331 SCREW, 1/4-15 X .444.53 .iiverieviionanarnnenisssns veresees 2
\ 61 1341 CLAMP, SPRING ...cveccerennecrrenvens seetaaeersressentes veonns 2
62 7 311331 - SCREW, 1/4-15 X .44/.53 .. creeertneniereesSanesnneenn 2
66 335980 - CAP, DUMP VALVE .......ccvcrernernvres eertrerseninasnaiens Wl
67 121222 * PIN, QOTTER .coonvveiresnnercsrmsiveesmarseransss ORI |
68 120393 WASHER, FLAT 344X, 69x oss ......... reererens e ]
69 334382 SPRING «..coivenrnniomianeiernneressaessiane RSO |
o | " CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE .
&
-
15 o



‘
|

" REPAIR PARTS

63560410 o

REF.
EHGINE & COH

REF (ENGI

PRE-PAINTED FRAME PG
(FRAME)

REF.
REAR STEERING PG.
(HUB ASSEMBLY}

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of service/replacement pdarts other
than erigihal equipment parts may vold your
uarranty.: . :

NTROL PG.
13}

jk

REF.
ENGINE & CONTROL PG.
{ENGINE SHEAVE)

ALY, UNNUMBERED
ITEMS ARE INTERCHANGEABLE . e
WITH OPPOSITE SIDE .
' : 338243C

16



. G3560410

" KEY® PART# DESCRIPTION R Q1Y
80 . 321514 - SPRING, DRAG LINK ..... A A g RSO |
84 319675 o PIN, CLEVIS ..coccrccrnirnnnnnesd IR W) RPN |
- 85 57847 SPRJNQ. BRAKE PEDAL, ....... SRR e Y |
. 86 2968 WASHER, FLAT 504X 75X 059-.. 3 .
8?7 56'80 . plN' mlR erevcasssanaisesanng un lu ------ ol
88 ° . 48160 . PAD, CLUTCHBRAKEWIPRIN”NG N ol
89 335656 ARM, IDLER TRACTION ..c.iuricreasvencinnarsrrnsvonsesssnse 1
o 90 ) " 329989 BOLT 625X, 135 ciiisinnenennas B R P P TR |
el . 45602 - WASHER FLAT .333X .87X. S § [ JIORR RUTT B
‘92 1498 NUT, 5/16-18 wcievennns ET TN R ETIARERE ...........l ‘
.93 39659 RETAINER BELT .oostiniviansisossnnns seeesreansses susennesel”
N * 3”7‘ PULI.H 'DwR ------ X u--.u.’,n-pu- . ’bll
- 95 45892 BOLT, 3/8:16 X 1.50 .cocoiuierninnnnsones o |
96 1499 NUT, 3/8:16 .cccovivirininssensans ..'. ........ resseree ol
7 §7204 ROD, CLUTCH..., .. |
98 . 326131 .~ %li_'l‘ 495?(.3] » Y
* 99 1496 " 5/16-18 .......0 P |
100 334175 SPRING, BRAKE......e0semmmensecenes iresrnstacnspacsasnsune ey |
102 325123 - SPRING, B1 2 [ vitsasssersasarasass vesnsed
103 692290 " TIRE & Rl M, 20" coiiiriennan PPN seersesanetrenasasare fouse 2
103.1 338512 VALVESTEM .. . ' ‘ .
. 103-2 338524 . RIM, WHEEL , '
103-3 " 338526 " TIRE, 20" .
’ "04 l8l683 SCRBW lﬂ-ZOX 50 XTI uuuu .-onun-nnuu.uolG
105 s NOT REQUIRED ON THIS UNIT ; :
. 106 : NOT REQUIRED ON THIS UNIT . )
- 107 - 313039 DECAL, 4WS PATENT ....c.ccvcvvenenn ,......._....;...........l
108 325941-853 '‘PEDAL CL/BRAKE ..... sensee .......'..............’ ceeensin]
109 . 9016 LEVER, PARK BRAKE........c..... resrebenressansas ‘.... ..... ..l
110 . 57828 SPRING, PARKING BRAKE ............ tensensesenen TTTYRIeT |
mn ';57329 R[VET .......... sessreisssssesiiieanie spretesnsessnsseitiasesovenaien
oy
17
\




63560410
20 K
D8

: REF.
CHASSIS FRONT PG.
(DASH PANEL)

CHASSIS REAR
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of servicelreplacement parts other

warranty, :

than original equipment parts may void your

- REPAIR PARTS

- A Synmbol‘ﬁonoiehctilicai assembly points.

’

g
: ‘;‘f;\‘ﬂ . .
ALL UNNUMB '
ITEMS ARE INTERCHANGEABLE N
WITH OPPOSISE SIDE W ‘
; ‘ g : 338921 A

8 ' o ;




G3560410

CRVNANA W= E
-

Y

" PART#

[ ) 0
50947 -
138489 .
331327
328024

- DESCRIPTION

ENGINE, 14. sws:conv eroressonsornmondobpirints vevesvens |
SCREW, 3/8-16 X 1.25 .eicrevercrnronserdessanesss e d
WASHER, .384 X .69 X 04 . 1
CLAMP EXHAUST ..

epsesecre u-nnn-‘-uuunn-,-_un-hl '

T L Y YT TP Y TE Y Y PRI YYT Y YRY A

Qrv.

ENGINE & CONTROL ASSEMBLY

‘ 339615:853 ASSEMBLY, HEATSH[E[D spesrsasdorsisesssnenracivnnni 1’
. 995346 SCREW; IM-ZOX.SO wosressreiiarenes .................,....3
4 IMJ SCREW SIl&lsxl 50 sraiass Sseesbusuravassscionsesas n-l
120376 - - NUT, SHIE-18 euoveivsssmmsirermsmssossonseoseareresssesmsssersens 1 —
10 3350934 ) PULIH ENQ'NE- ahesw '- srsedistnseiesnesee unnuou-nuql '-':
'll i 120383 - WM}{ER' 459x 78x lz »on tessssesarerane n;n-nnnnono' '
. . 12 433146 SCREW, 7/16-20 X 4.25 vvvitvecrssiissssessarsssennens wervenn ]
. 13 314989 TANK.FUELI GALLON.. ...... seessarsarnsainene peoasarnes ol
14 300303 ° SCREW; .25 X.75 X .51 veverreunesensseierssnsarsasssssniosress
15 . 50“8 mm GBUNE Sessee cenersie edds uuu':’ 5
, '6 . 57“4 TIE CAB‘.Euuuuu-quy-uu sen . onnuuuu‘
a 17 47345 ' CLAMP, HOSE SCREW TYP wed
's “70‘ CAP, GAS aseboveorsionsountese r’ul -
.19 321273 CONTROL, THROTTLE . ool
20 - 320553 SCREW, 10-24 X .63 ...... e weld
2} 308459 NUT, 810:24 .cooverennnn ....« cosesererierersssrarsonere d
22 © 50607 K m Rol}ND TﬂRm uuuuuuuuuuuuuuuoul
23 325“7 olL DRAIN VALVBASEMBLY nunnuuouunnuul-nll
24 327422 CAP, OIL DRAIN ...cciccuraepsersnmrnnnesssninssasisssnarsenss | ,,
25 124818 NUT, 1420 «.prorrssrerssrsmsarssmasessssasmsssassasssssesaspiress
* SEE ENGINE MANUAL
/; . - .
4 .,
- - R ~
AS
[
q ‘ ‘0
X :
A%;'
.\-’ )
¢
1

~

19



-

G3560410 -

A" Symbol denotes critical a_s;ér'nbly'poln’ts.

ﬂ"a\ e : @ '
P 1
~ REFKEY N7 —REN D,

+
-

YNk >

N/  capmyall| BT LR

. ) N
@ @@ D A m A N
. g “\\ m
@ 0 X @ ' '
O3
Q' AEF. KEY ¢

i

" REPAIR PARTS

|

| — REF. KEY #22 DETAIL ‘A'_

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement paris other
than original equipment parts may void your
warranty. ' o ‘

' ITEMS AREIN HANGEABLE
: WITH OPPOSIYE SIDE

318345)

-

20



63560410

:-O-OQ\IQVHLHN—

b Gme Gm Sm B tme S
OBV VAN

‘3.
NN
N—°

2211
: _ 22:2
o - 223
~ 23
24
25
26
27 .
28
29
301
30-2
30-3

32
33

3s
37

BRg

LEERER

38-]0

N\ 49
A0 st
N} ‘
vyt 54
v 55
v LY}

PARTe

J25103
326480
180077
1498
180077
1498

317017
" 120393

180077
1498
313929

180077 -

1498

. 310667
180077
1498

326893
308231
180077

120393 ,
336171 |

320576
322116
41601
306973
304420
996307.
996416
45171
326249
180077
1498

.321828

135624
304119
306973
180077

. 120393

1498

302714 -

1502
35410

1498

337734
56425
49562
50616
55547

49562
' 50818

331067
333132
58365
1282
35498
300345
318445
180077
1498
317041
180077
1498
322464
314282
180077

o 1498

313316
1483
39573

)

PRE-PAIN ‘I'ED DECK ASSEMBLY

DESCRIPTION * - Y

40" DECK K‘Tunuunuui-n.nunununuun-unnunln‘
mb GUAR,) Ml}u"bn PRIV IREIAGLNY l‘.'l"il".'..l.l...l'
SCRB'W 5/!6 lsx 75 Terseaeeenr -hnuu eHBVORIIITRIBNNIINIIOS pl

m slls”s L L R R IR AR I L] ll ‘

SCRbW. 5/'6 '8 x 75 AT IIY] sesecsatrste ......-........m..z
Nl”. 5"6"8 nllnnuunu-uuunulnnuuunnunguuun2
 BRACKET, CHUTE MOUNT ....oovvnninminnsnniieien |
wAs,wR; "MT 03“ x -69x .Ns Grasanegrenicecrsnariines 2
SCRN, y'6‘l&X.7s ERRRONRIRRIIRIIOINE H
NUT, 5/16-18 .ocivvnienns
BRACKET, RH LIFT REAR
SCREW, 5/16-18 X .75 ...
NUT s’lG"s I T T AT A Y YA YY) uu-uuuuuu-u-ulu2
BRACKET, LHLIFT REAR ,.....cnersmnivsisiesnssrasnninn |
SCRBW ylG‘lsx -75 thenese septgnienis nnluuununnnz
NUT 5"6']8 -n--ulpunl-Iuln|nuuuuuonuunnnn-ul-2
BRA(IS ")LERSU"PORT R R L R TS PR T PYY AT nl
SCREW "#zox' 25 trsennetseressrans g 'n e u-u-,cvnl
SCREW Sll&lax 75 e sesRtreaspantin uunnunz
WAS'"JR. m‘r 13“ X n69x ws Fevess luuunnunuz
s Nur 5/'6"8 BepeanctosasssBoncensusy sovarsens resesnanee 2
- IDLER ARM ASSEMBLY .......cccommmininnnninenn |

ARM IDLER AL LTI L P Yeavsiersaatsinasrertsene 'Nunulnl”

R'm ucuuuuuuuu...--nu.u-.tn-u...--lu ----- [PTPTITOR |
. BRAKB PAD ...... TP Auininserserenedens

BOLT, 500X 2:15 (vooversByreriprsnareras
* WASHER, FLAT .391X 1.00 X.125... .

m, 3[8-16 sisnredaseenany desereertiestersrennsasedinsarirseasarect J

BRACKKT m'ON 'DLERA LY R T R TN TI YR Y YY) Aunl

SCREW, S/16-0BX .75 v.vuericsivnrsnmsrensiseorsnmmsnssneres

m, 5"6"8 Y PR TV I Y TY erbosasesine ebeurenises seevesanes ........2
ME BRAKEMSEMBLY I Y P R T TN TP TN YT l
Rm Besssssrresrenasinestsreceeionssiovrens Sassasens

BRAKEARM T T T N R Nt T TR r T T T I T TTTrTO Nlu' '

BRAKE PAD ...,.I
SCREW. ylﬁolﬂx 75- LRI ETYNT Y T S YY) u..n sqessns .Iun.
WAS"ER, FLAT 3“x 69x (”5 Breasseye LLEIRATY) nlul
NUT, S/16-18 covvvsivcarsinnscrsaansnsssssmesssssspresassersssass |
ROD’ BRAKB setrasneseinn llll.I‘lll‘ll..llllllllll'}‘.llll...ll..ll'

m 5,16"8 IXIAREERLT ]
me'm ssbtia e .lll.'..'Ol'l.ll.ll'll‘lll.lll.'l"lll‘.ll||.l

\

SPA@R. Sm YT TR LT LI T ulunnun,
SPA(ER; QU"L sesube chaobrossaarsrens OIrny uul
Pl’uﬂ. QU".L OIlOVG“Ile-llllsnn-....uobnnnl{cualo;colclncugcnlh 1
¢ WASHER, SPEC‘AL w‘uﬂ"-Q-ncu‘-HM--n-‘--t-i‘------vﬁn--f- ]
NUT. 7[‘6’20 ShaBteebensseiitbicisirsibbtatentinae FTTYTSTRRpy |
SCREW, S16-18 X .75 .ouvvisiinicntnnssrenmmssnssrineniniens 7
SCREW, §$/16-18 X 1.38 ....cccvineriiviranerios
mCKFr, mONTDE“ sabey
SCREW, §/16-18 X .75 ........
NUT, §/16-18 ..ocotviiiiinirsnnanse
BRACKET GAGE WHEEL, [T O
SCREW, 5/16.18 X .75 ........ dhrenssineiieneeeen fonaneness 3
NUT, §/16-18 .......coovve0 ........A..,.............,......,......J

., BRACKET, GAGE WHEEL, RH FRONT ........5vvroeee 1

mm ST‘ABMER ARBIRRABIL NIRRTV ITI I !l‘l'll LEXN) A'll'
LL,msw,-mo-wx\s weressis s 3

NUT, 5/16-18 .vvcvormrerinnsssinne ——————
MB w'mu” zo 32 SEIU NI BARBRI RN N AN RN AR NN liz
WASHER, .Jomxlzmx 07 tiisiinneressesins e 6
SCREW, 3/8-24 X 1.00 ..0.cvnveienrenivans, z

5

NEE

s



356041

ALF.
PRE-PAINTEOOLCK PG
(EXTENSION IDLER)

REF.
PRE-PAINTEDO DECK PG.
(ICLER ARM ASSY.)

NOYE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED . VoL

PARTS, Use of service/replacement paris ether ITEMS ARE INTERCHANGEABLE
than eriginal equipment parts maAvoM your ‘ WITH OPPOSITE SIDE :
‘ L ‘ e . " 325680C

nwarranty.

22



03500410 | - FINAL DECK ASSEMBLY

/
' "KEY® PARTe . DESCRIPTION Qty
! LI DECK, 40" MOWER .ooovvvvinerenininnenicosessorepossienss |
2 ”m . nol)‘ DECK "l‘m" Illllllll.lllr.ll.l"'l‘llllll.llll.ll‘lllll'.l
3 8160 PIN, HAIR .ccviniinicinnnneronnnsminsisisisiieindersssessess |
4 57315 . v 'mLT' m l‘xz mlll.!lllllllilc l!Illillllll!l'Illlllllllilll'
S 252'0 ' WAS'UIR f’AT |J“x l-lsx 09-..-.. YT TEIT RN Y .l
-6 l’« o RETA'N'}R BLLT earntew v‘nnllnnnﬂnnﬂnnnnlnnnﬂl'
7. 310326 ‘PULU:Y,")UR... Veepieerbin vveerevrarserseanene |
8 mw? WAS’ILR. mT 39' x ' mx zw SERPRERIININRINNFSGTY l'll
9 120382 WASHIR, mx.wx 10 niininnn . Wil
10 ‘120377 NUT, 3/8-16 .coovvrerinne : el
n 300473 SPRING, TENSION ceenevenans
lz J‘ms 'uﬂ;‘r'vsll 8.lwbnl . reesnpy -un-l
13 328257 . QUARD, BELT LH ..oty 1
14 . 180077 SOREW, S/16-18 X.75 svorviveeemmeeereeborreeseeesreeens 3
15 120393 " WASHER, FLAT 344 X 69X 065 ovovvervoemssreeses 3
16 1498 .- NUT, $/16-18 1iinivivnnuineesvenerenss [ 3
'7 ”lG.l ' QAWS w'w.llllltiiilll0tdltlll wJerb bbbt i bdeddide llhnz
18 23763 BOLT, .500 % 1.390.. .1... T
19 1499 NUT, 3/8-16 «.evnsisuersrersersssssessiuness Horenesorersmsssssses 2
) 20 304422 CHUTE DEFLECTOR ..ocvcovviiinninnn biiiniginnnniinn 1
\ o 314975 " SPRING, mRsmNCnurb nuucmn nisereescens §
\ 2 304424 ROD, PIVOT DECK «.ccviniosrosssinamivsnvssssrssesssnsanss
\ a3 3535 NUT, PUSHON CAP «.vovooeorsmecsenssesnssssmssmstsneseenes §
29 58305.85) BRACKET, LINK DECK FRONT vvovvervmverseerseerriensens 1 .
\ : ' 30 N 58247 . NUr Anmnnnuuuuu“uun NIRRT NSV Y Y Y YN Y] ounuz‘
k]| 180079 SCRb'W S16-1BX 1.00 .oviueeiivnmiisininrcsisronnersnasersss 2
Jz .4” . : m' ”‘6"8 livtiitllllb!ll'llllll'll‘l.tl'Ol!..tlil'!il'bl'l.l.lt.z
¢ REFERENCE ONLY
r ' :
| LY
4 Y
- ¥
S
- ’ !
& "'\
\

23



REPAIR PARTS

3560410

NOYTE: ALWAYS USE ORIGINAL EQUIPMENT. . ALLUNNUMBERED

PARYTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE .

than eriginal equipment parts may vold ydur WITH OPPOSISE BIDE - -
warrarity. : o a o 336356 A

- ‘ . R T T
S , i / 24 ' oot AR
ot ‘ . ‘ P Y R
: ‘ ' T ‘ \



/
i/
/.

'/b'

G3560410

ELECTRICAL ASSEMBLY

OOV AVA WN -

{z
: 3
A Y
T
16
17
18
19
20
21
22
23
;‘.24
25
26 .
[ 27
R | 28
29
- 30
' 31

KEY# .

PART#

-328253

41482

303064

52572
57444
41482
327355
327352

327350 .
‘300133

300334

320082
57444

57476
57220
53716
187745
1502
271172
138485

120368
. 57444

55511
271184
57547
160505
302257
57505
180022
120392
180020

. DESCRIPTION .
" HARNESS, WIRE('

_SCREW, 1420 X .75 «vvevvrvensersississnes

PRESS CLIP
ASSEMBLY, LIGHT WIRE ..
BULB, HEADLA P revran
TIE, CABLE ..
PRESS CLIP .....00,
swmu-lqnmong ——
NUT, 5/8:8 cveveeesiossemmrenerrersnerrerereessnesssreesns

. KEY, IGNITION ...ocoriiieimmsnnranimionnenssmnsissecssennanss
AMMETE ‘

L R T R TR T Yy XTI Y nnnnnnnnoi

LIGHT SWITCH, ONIOFF PANEL MOUNT ... N

. SWITCH, DOUBLEPOLE ..... Crviereeenseens .l
- TIB, CABLE ...cccconmnnnniinsennasnns PPPPNS PR NPT |

SWITCH, SCREWMOUNT ,--....' ...... ) PTTe |
SCREW, 912 X .50 .... vereane Y ETNTRY )
SOLENOID uevioniiisanssetssacsnacivesssancsncinns revsmeepiiner |
.......’ ....... vrieed
NUT, ll4‘2° ..........m..---v.........................-.-.----.-.,.-2
NUT, 11420 oconvernnipuaseersnrssecsssensnssersrssinsmssessssasera |
WASHER, 320 X .61 X.03 ...povrietmnsivirssiansenns w2
NUT, 5/16-24 ..... {....‘ ............ TP PP eY
T‘E, CABLE sevesssondes XL Y] -n-.'-u..'.‘u--!n-u CXYTTTYIN .l .
RE, GROUND, 125" 1ovvrsvissbeeresisitin

REW, 1/4-20X .34 .

REW, 1/4:20 X 1.00 crvvcoecsramrverers on
WASHER, FLAT .28} X cssx 1065 ./
SCREW, 1/4-20 X .75 vovereeseranes .x.

SRRANRTARNIINIQNRONN
esssdinenninrstsnress

n--.-uuu,uuz

.-

" ]

R

L_./
SNiT (ROt ¢
Nex

e
T
- &
e -
[N
W
~—t T
"i‘}&\ [
E0s Lwio

it
ON

N\ S

.j\\_ ‘ /
© feanbuns

ROSITIOH | €

132 71172 N 7% 7 NN R eevefirtesessresesenaennes 2
35 895 TRAY - BATTERY -..L...povoone /, vy
36 335417 BOOT, BATTERY ...0....oveevons / S e
37 15 : NUT, 1/4-20 ...0neenne, AT SO PRy 1
SCHEMATICDRAWING ' 4 N
/,/ | To
1 | T \' I “hwu
R |-
g e R

“‘?";"f"';","'"'fl.

A




enpn®
amasnes?s?
asen® \

Y

A

N d

o

}
3
:
o

i

- DESCRP’TION D AN 0

t . REPAIR PARTS

ALY enneds
XT3

l

ONDECK,LH.... JFRR VORI, R U0 |
UTION DECK, RH ND . ‘
NS UTION..

g .




G3560410

t . PART#

339493

321765
402661
305603
307277
305602
322313
339494

 DESCRIPTION

DECAL ASSEMBLY

r\\ .

3
3
1Y
13
13
}
¥
f
{
i
i \
[ '
1
1
Y
i
1

NAMEPLATE, LARGE SIl/BLK .
DECAL, DASH ..........5
NAMEPLATE, 14.5/40 WHITE
PAD, 18X 6 mmh%
PAD, 12 X 4 FOAM H
FOAM HOQD 4 X 15 .j.vv0)
DECAL 4Ws BLACK ON SILVER ..
NAMEPLATE;MED. §I SRS |

uunuuu‘-z N o

[IVHTARY 4

sysesqsnee

L TIYY T YT l

4

Ao 339755 A
“ - .n - . - ‘\“ : [ '.

v
‘.“ X o . -
¥



3560410

 ACCESSORIES

Contact the dealer where your tractor was purchased for the“available accessories. If you are unable to

contact the dealer, write to the address on the warranty page of your

Operator's manual.

_ ‘.La‘rge_ Lawn Tractor’ |

Model # 57083400
P Grass Collector for
40,42, 43" decks

* For heavy duty gras.; col-.
- lection ' order Model
 #57091000 Air Assist

B

*Model # 24720 -
. Tow behind Laum
© Sweeper for grass and

. O : v
_ Model #57050600
42" Snowthrower for

heavy snowfall .

OTHER ACCESSORIES

" Model # 24515
_Tire Chains - ZO'f x 10.0" tives .

= 57170000 , ,

.. Mulching Kit (42/43" Deck)

s 57160000 Co
Mulching Kit (40" Deck)

"~ Model #56610901
48" Snoublade’

Model # 24525 :
Tirve Chains - 20" x 8.0" tjres

‘—aa/ Model . Description - ‘ . : . "
; . 56720100 - - Wheel Weights - Front.- 1 pr. wimtg. hdw. - Fits 15" tires . I )
5673020 Wheel Weights - Rear » 1 pr. wimtg. hdw. - Fits 18" & 20" tires (for 4ws only)
24003 ' Wheel Weights - Rear - I pr. wimig. hdw.- Fits 18" & 20" tires (for 2ws only)
309070 40" High Lift Blade for Bagging or Side Discharge (Reéyuires 2) !
.. 330277 40" Mulching Blade (Requires 2) : ~
316608 43" High Lift Blade for Bagging or Side Discharge (Requires 2) ’
325762 43"Mulching Blade {Requires 2) .o
M i i
- " T
. \28 |




